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8.3 Test Summary
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B/ {E B Company information

STIGA S.P.A STIGA S.P.A
CASTELFRANCO VENETO(TV) VIA DEL LAVORO 6 CAP 3 1033 CASTELFRANCO

TR oniches
Comtianor VENETO(TV) VIA DEL LAVORO 6 CAP 31033
0512-69888892 James.gu@stiga.com /
WL — o felin) R B PR A 7 Zhejiang Lera New Energy Power Technology
Co.,Ltd.
ErER 97 VT 4 7 W 7 fk AT bh 4 0 2 A 2 7 398 5 Fenghua, Ningbo City, Zhejiang
Manufacturer Province. Yuelin street Longtan Village Longtan 398
15958412556 qd74(@lera.com.cn www.lera.com.cn
Tt T B Kl fi FL A 7] Shanghai Research Institute of Chemical Industry Testing
o Co., Ltd.
e A H [ | HF AR X WA 4B 345 5,200062 No.345 East Yunling Road, Putuo, Shanghai,
o
Test lab China 200062
86-21-31765555 battery@ghs.cn www.ghs.cn
H{E E Battery information
7 A T T L i
Gl Mg yb4e Li-ion Battery Pack i /
Name Brand :
ik . R R
2
Type SR Original tested type {
vy - =TI A
AR (V) 432 b, iR AEE 2000mAh 86 4Wh
Nominal voltage Capagcity/energy
Eipu e R HEEQ /
Description Rechargeable Li-ion battery Li content |
= i, K ¥ i A 5
0.876 yellow and gray plastics
Mass Appearance
| cement shell
JRE B Test information
Y A R
RHEEIS ) 150070465 B B 2020-08-25
Original test report No. Date of test report

TEL (e fal s @ity wlih M

WA )% 38.3 £ UNITED NATIONS "Recommendations on - ST/SG/AC. 0/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.l
of Tests and Criteria 38.3
T.1 = AR ” T.2 B AWK s
Altitude simulation &g Passed Thermal test fi Passed
T.3 #Rsh MR A T.4 pha it A
Vibration frft Passed Shack & k% Passed
T.5 Hhahad % A T.6 ik A
External short circuit i Passed Tmpact Ptk Passad
T.7 L EE A . T.8 sl R A
Overcharge A Passed Forced discharge B Passed
38.3.3 () / 38.3.3 (g) /
[ Al L AT TR 2 www.ghs.cn 12




FE5: B A Sample Picture

STIGA S.p.A.

, TlG Via del Lavoro, 6-31033
Castelfranco Veneto (TV) - ITALY

Model name:EB 420 E m

Type:BT 720 Li 48 .
43.2V=2.0Ah-86.4Wh Maxd8V= g; m
Rechargeable Li-ion Battery Lo
SKUCode:277012008/ST1 nr
Month/Year of production:07/2020 [H[

sin XO0OO000XKXX.  121NR19/65  Made in China

MR S A B (R B Tz a6 & 304 58 A bx dE F i)
ST/SG/AC.10/11/Rev.6/Amend.1 38.3 #r #E % 3K . The tested samples meet the

JERTN
c ’”lw‘. requirements of test items of the UNITED NATIONS "Recommendations on the
Spueton TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3 o
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%4 Signature % -7 - 5 Qﬁ '*\‘ff:fr\ 20-10-12
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L& T F2 Vice chief engineer
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